@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

INSTALLATION OF R-290 FRONT MOUNTING KIT
2005-2007 ForD F-250/350 4x4

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

[INSTALLATION OF FRONT MOUNTING KIT ]

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in the table below.

Front Mounting Kit Installation Parts

Part Number Description
R-2989R Front Mounting Plate - Right Side
R-2989L Front Mounting Plate - Left Side
R-2956 Frame Washer
R-2957 Front Bumper Extension
R-2960 Railgear Mounting Shim

R-051 Side Wand Set
R-2848A Power Steering Cooler Bracket

1/4" UNC Gr. 8 Bolt x 1" Long

1/4" SAE Washer

1/4" UNC Gr. 3 Nylon Insert Lock Nut
1/2" UNC Gr. 8 Bolt x 2" Long

1/2" Gr. 8 Washer

1/2" UNC Gr. 8 Nylon Insert Lock Nut
5/8" UNC Gr. 8 Bolt x 2.5" Long

5/8" Gr. 8 Washer

5/8" UNC Gr. 8 Nylon Insert Lock Nut
3/4" UNC Gr. 8 Bolt x 2.5" Long

3/4" UNC Gr. 8 Bolt x 3.5" Long
R-990KIT-015 | 374" UNC Gr. 8 Bolt x 4.5" Long

3/4" UNC Gr. 8 Bolt x 5.5" Long

3/4" Gr. 8 Washer

3/4" UNC Gr. 8 Nylon Insert Lock Nut
1" UNC Gr. 8 Bolt x 3" Long

1" Gr. 8 Washer

1" UNC Gr. 8 Nylon Insert Lock Nut

Npmhmhbhhbmhgggmhmwphwmn—w—\g

1. Remove the front bumper and front tow hooks if so equipped. Retain the front bumper
and related hardware for re-installation. The tow hooks will not be re-installed.

2. Remove the lower valence from the front bumper where equipped. The valence will not
be re-installed.

3. Remove the “Blocker-Beam” and “Blocker-Beam” brackets from under the front frame.

4. Unbolt the power steering cooler from the frame leaving the hoses attached. The power
steering cooler will be relocated following the installation of the railgear.

5. The front frame horns are welded to the vehicle frame on either side of the frame. Grind
these welds off so that the frame horns can be removed completely.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_2-



10.

11.

12.

13.

14.

15.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

. Assemble two 1” x 3” long bolts each with a 1” washer and a frame washer as shown.

Place the 1” bolts through the large hole in the bottom of each frame rail

Place the front mounting plates tight against the outside and underside of the frame as
shown so that the 1” bolts pass through the holes in the rearward portion of the front
mounting plates. Clamp the front mounting plates in place.

Fasten the rearward portion of each front mounting plate to the frame using the
previously installed 1” bolt, one 1” washer and one 1” nut.

Ensure that the frame washers fully cover the holes in the frame, and that the front
mounting plates are tight against the outside of the frame.

Fasten the side of each front mounting plate to the outside of the frame with two 5/8” x
2.5” long bolts, four 5/8” washers, and two 5/8” nuts through the two holes in the side of
the front mounting plates.

Fasten each front mounting plate to the underside of the frame with three 1/2” x 2” long
bolts, six 1/2” washers, and three 1/2” nuts through the holes in the bottom of the
frame. It may be necessary to enlarge the holes in the frame to 17/32” to fit the 1/2”
bolts.

Remove the clamps from the front mounting plates. Torque the 1/2” fasteners to 100 ft-
Ibs dry, the 5/8” fasteners to 150 ft-lbs dry and the 1” fasteners to 250 ft-lbs dry. Do not
over torque.

Place the front bumper extensions on the front mounting plates as shown. Fasten each
front bumper extension to each front mounting plate with four 1/2” x 2 long bolts, eight
1/2” washers, and four 1/2” nuts.

Ensure that the front bumper extensions are aligned with each other. Torque the 1/2”
fasteners to 100 ft-lbs dry. Do not over torque

The supplied mounting shims are to be used as required when mounting the railgear to the
front mounting plates.

Following the installation of the front railgear, the power steering cooler will not fit in its
original position. G&B Specialties supplies brackets to reposition the power steering cooler as
described in the following steps.

16.

17.

18.

Disconnect the two hoses from the power steering cooler and plug them.

Loosely bolt the supplied power steering cooler brackets to the power steering cooler with
two 1/4” x 17 long bolts, four 1/4” washers, and two 1/4” nuts.

Position the power steering cooler in its original orientation just above the railgear such
that the power steering cooler brackets straddle the railgear hydraulic cylinder mounts
just below the hydraulic cylinder mount gussets.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFF004 Rev B
19. Make sure the power steering cooler does not come in contact with any component of the
hydraulic system or the railgear in both the road and rail positions. It may be necessary to

move the railgear hydraulic hoses or lock valves out of the way.

20. Ensure the vehicle’s battery is disconnected and then weld the power steering cooler

brackets to the hydraulic cylinder mounts.

21. Unplug and reconnect the power steering cooler hoses. New hoses may be required. These

hoses are not included in the Rafna kit.

22. Torque the 1/4” fasteners to 12 ft-1bs dry. Do not over torque.

Following the installation of the front railgear and the power steering cooler, the front
bumper will not fit in its original position. G&B Specialties supplies front bumper extensions
to move the front bumper further out, in order for it to fit over the railgear with minimal
trimming required as described in the following steps. (If it is not desirable to trim the front
bumper, G&B Specialties can supply optional, longer bumper extensions - order two of part

number R-2957A)

23. Re-install the vehicle front bumper on the front bumper extensions with the original

fasteners.

24. Align the front bumper and torque the original fasteners to OEM specifications.

25. The installer must either fabricate new front bumper side braces or fabricate extensions
for the vehicle front bumper side braces. Ensure that the front bumper is solidly

supported.

26. Fasten the side wands to the front bumper with the supplied fasteners. Bend the side

wand mounting tabs and drill the bumper as required.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

NOISIAT|

A

)

8 | ¥001DIEZAH| PO/SIOL |p0o3aisen-| | VviN ELTCEERRIER - 0z
HIBAON 14| YN0V | WSO SN s W 4 1NN MOOTAN 8°4OD DNN .} 6l
ONLINNOW | s motiemmr son s ™ 2 HIHSYM 8°UD .} 8l
INOMA s g z ONO1.£ X 1108 8°49 ONN .} - 1l
ONIINLOVANNYA - ONIHIANIOND -NoIS3a] & w NN zooﬁ.ﬂm&% %um ”mm b M__”
Nt Ry I e L AT Tl oo | [w DNOT.SZX 1108 BNDONN.8G, vl
ONISAILTVIOIAAS 9 % O@ 3 3 #N03  foAudav A8 | 3lva SIONVHO JONOLLdIEDsIa  pTd | ¥ LNNHOOTAN BHO 3NN 271 2 £l
74 UIHSVM 84D .2/1 = zl

¥l DNO1.Z X 11089 84D DONN .2/} S L

z LNN XOO1AN 819 ONN F/b o ol

2 USHSVM 849 ¥/} 6

z {NMOHS LON) ONOT.} X LTOE 8°H9 ONN L¥/} g

¢ | (NMOHS LON) 13)0VvHeg ¥31000 ONIHIILS ¥IMOC| varez-y z

! {NMOHS LON) SHANILSYH /M L3S ONVM JQIS| 150 9

b H3HSVM IAVHd|  9s62d S

z WIHS SNILNNOW dv39Tive]  0962-d ¥

F4 NOISNZLX3 H3dWNd INOYd| Zs62-d 3

} | (NMOHS LON} 3QIS L931- 31v1d ONIINNOW LNOYd| 168624 | ¢

b 3QIS LHOM - 31v1d ONIINNOW LINOH4| d686z-d | |

ALD NOILJINOSTa zwm_auz WaLl
151 SINV/STVIUILYN 4O 1119
FTOIHIA O
ANCHd SaQHYMOL

'AINDTN 8V ¥ WALI 3SN €

"ALI™IVIO HOd

NMOHS LON JWvHd 3AISNI
Q3 LH3SNI SUTHSYM
QNV S1NN .8/S OML T

"FOVHI UOMMIN ¥ S 3018
1437 'NMOHS 3dIS LHOM™ °L

‘SALON

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

OPERATION, SERVICE AND PARTS
OF R-290 FRONT MOUNTING KIT
2005-2007 FoRrD F-250/350 4x4

OPERATION SAFETY PRECAUTIONS

If any operating, service or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-6-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

[OPERATION AND SERVICE OF FRONT MOUNTING KIT ]

With the front mounting kit installed on this vehicle, it may be operated as normal, however
the front bumper is located further forward than standard. Side wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

£y,
Service Required S2¢8 o > | 2
—_ = ® n - c
B=5 35| > % =
2N 8= | F ) S
£ |Qa |2 | S
Inspect front mounting kit fasteners (re-torque if required) V| v v
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-1bs) Dry
1” UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
5/s” UNC Gr. 8 Fasteners 150
%” UNC Gr. 8 Fasteners 100
3/s” UNC Gr. 8 Fasteners 40
Y% UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_7-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXFF004 Rev B

[PARTS OF FRONT MOUNTING KIT

8 | $ODJAXHEZW-M | PO/B/0L |r003Dcuben-y| L

iDIsIAT| NIANNN L HYe

11X ONLLNNOW

g
2

NV I1DIHIA

(114

LNNMOQOTAN 8'HO ONN J}

INOud

'ONIINLOVINNYW - ONIRMIINIONT - NOIS3a

YIHSVM 8HD W}

ONOT.E€ X L1708 84O INN W}

1668252 {045) X ' 1065252 {029) VINVATASNNId Youmea

QYOHTIVY ALTVND H0
@.OZ_ SALIVIOALS 22 ©

av

B1/82/S

£l

S0/6IE

LNN MDOTAN 84D ONN .8/5

HIHOd ANV %0014 F1LIL A31vadn

HUIHSYM 8D .8/S

875 O1 SHINT1SVA IAIS IDNVHO

ONOT.S'C X L7108 84D INN .8/5

#NOD3

QAHddY|

Ad

3lva

S3FONVYHD JO NOLLdIHSS3a

LN MIOTAN 8°HD INN W&/}

HIHSVYM 8'HO .

ONOT.Z X L1708 84O 3NN .

LNN XJ3OTAN 8°HO ONN ¥/}

HIHSVYM B'HD Vi)

(NMOHS LON) ONOT .} X 1708 8'85 ONN J¥/L

S10-1M066-d

8l

il

St

42

€l

(4%

13

(NMOHS 1ON) 13%5Va8 ¥31000 ONIH3ZLS HIMOd

V86T

(NMOHS LON) SHINILSV4 /M L3S ONVM QIS

150-d

HIHSVAM JNVHS

9662-d

WIHS DONLLNNOW HVIDTIvY

0962-d

NOISNILX3 H3dANg LNCHd

1562

{NMOHS 1ON) 3IS 1431 - 31V1d SNLLNNOW LNOH4

16862-d

v o] e o | ot et o | T | | 00 | o ey

3dIS LHOIY - 31V1d ONLLNNOW LNOYS

d6862-Y

«|ov|om| |0~ o|o|2

5

NOILLJIMDS3Aa

YIGANNN
L¥vd

Wall

1S11 SLAVd/STVIRELY JO 1118

JTOIHIA FH0
ANQYd SQUVMOL

"a3YINDIY 8V ¥ WAL 3SN €

"ALIHYTIO HOd

NMOHS 1ON W JAISNI
Q3 LHISNI SHIHSYM
ANV S1NN .8/ OML 2

"JOVII HOYUYIN ¥ S1 3aIs
1437 'NMOHS 34IS LHOMN °L

‘8ALON

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



